

No.: ZH021402004K-1

115

TEST REPORT

Sample Name: 420D two side TPU, air tight zipper, waterpro of shoulder bag

Applicant Name: Yi Fu Long Outdoor Gear CO., LTD.

Manufacturer: /

Supplier: /

Buyer: TT5

Shenzhen Yitong Testing Technology





TEST REPORT

NO.: ZH021402004K-1 Date: Apr 10, 2019 Page 1 Of 4

Applicant Name: Yi Fu Long Outdoor Gear CO., LTD.

Address: 9-5, SongBai Road, ZhuTang Village, FengGang Town,

DongGuan City, GuangDong Province, China

Sample Information

Sample Name: 420D two side TPU, air tight zipper, waterpro of shoulder bag

Sample No.: ZH021402004

Sample Model: SL-C494

Sample Size: /
Sample Weight: /

Sample Quantity: 1 PC
Sample Description: Normal
Sample Supplied By: Client

Test Information

Test Item: IPX7

Received Date: Apr 3, 2019
Testing Date: Apr 3, 2019

Preconditioning: /

Test Result

_ 17		Criteria (According to		775
Sample No.	Test Item	the technical	Test Result	Conclusion
		requirements of client)	71-	
ZH021402004	IPX7	712	After the test,	
		No water getting into	there is no water	Meet the
		the sample.	getting into the	requirement
T 5			sample.	. T

Authorized:

Dicky



NO.: ZH021402004K-1

TT5

Date: Apr 10, 2019

Page 2 Of 4

TT5

Test Item 1: IPX7

1. Test Standard: IEC 60529: 2013

2. Test Equipment:

Equipment Name	Equipment Model	Equipment No.	Calibration Useful-life		
Seconds Counter	PC220	TTS-YQ-045	Jan 13, 2020		
Steel tap	5M	TTS-YQ-057	Jan 9, 2020		
Bucket (IPX7)	580*1500mm	TTS-FZH-085	/		

3. Test Remark & Notes:

- (1) Place the sample into the Bucket, the distance between the surface of the sample and water is 1000 mm.
- (2) The test duration is 30 min.
- (3) Check if water getting into the sample after the test.

TT5 TTS NO.: ZH021402004K-1 Appendix: Test Pictures

115

Date: Apr 10, 2019

Page 3 Of 4

115

115

115

Sample ZH021402004

Testing:

IPX7

Post-test:



TTS

115 NO.: ZH021402004K-1 Date: Apr 10, 2019 Page 4 Of 4 No water getting into the sample - END OF THE REPORT - - -**TT5**

The test report with no signature or specialized stamp is invalid. The result(s) shown in this report refer only to the sample(s) tested. Without the approval of TTS, this report can't be reproduced except in full. The testing date and result(s) in this report is(are) just for scientific research, education, enterprise product development and internal quality control etc.

TTS